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18.000 GHz 27.000 GHz 1.000 MHz 20.10763 GHz -44.21 dBm -19.21 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.13613 GHz -43.89 dBm -18.89 dB
[ I ] Ready [TTTTTT il i ] Ready CHENERRED P
7 2
Date: 11.JUL.2018 10:48:19 Date: 11.JUL. 2018 10:51.56
Spectrum "i"
Ref Level 0.00 dBm Offset 7.72 dB Mode &uto Sweep
SGL Count 100/100
heck
_tpuRious Line Aps |
LINE_ABS_
- oy
p— e o
-60 df
-70 dBm
-80 dBm:
-90 df
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
RangeLlow | Range Up RBW Frequency Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 8095.53473 MHz -50.78 dBm -25.78 dB
1.000 GHz 2.550 GHz 1,000 MHz 2,12599 GHz -50.62 dBm -25.68 dB
2,640 GHz 3.000 GHz 1,000 MHz 2,98018 GHz -49.81 dBm -24.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -45,14 dBm -20.14 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.03124 GHz -48.14 dBm -23.14 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.40895 GHz -47.09 dBm -22.09 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.61242 GHz -44.49 dBm -19.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12513 GHz -44.17 dBm -19.17 dB
[ ] [ ] Ready [T K]
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Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-RMSE7TH

Page Number 1 A369 of A375
Report Issued Date : Aug. 21, 2018

Report Version : Rev. 01



o a0, FCC RF Test Report

Report No. : FG862604-01B

LTE Band 38 / 20MHz+20MHz

64QAM

Lowest Channel

Middle Channel

Spectrum “E Spectrum “f
Ref Level 0.00 dBm  Offset 7.72 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 7.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
_10 dBne—SRURIOUS | INE_ABS_| _10 dBme—$PURIOUS_LINE_ABS_|
-20 dBm: -20 dBm
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-40 dBm -40 dem
o P e oo ot o P i e’ o P i
-60 dBm
-70dB
-20 dem -80 dem
-90 di -90 di
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 941,10195 MHz -50.63 dBm -25.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 0929.95252 MHz -50.56 dBm -25.56 dB
1.000 GHz 2.550 GHz 1.000 MHz 1.80677 GHz -50.81 dBm -25.81 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.47852 GHz -50.82 dBm -25.82 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.94108 GHz -50.08 dBm -25.08 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.97490 GHz -50.11 dBm -25.11 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.96125 GHz -45.22 dBm -20.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -44.93 dém -19.99 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.16839 GHz -47.92 dBm -22.93 db 7.000 GHz 10,000 GHz 1.000 MHz 9.15738 GHz -47.90 dBrm -22.90 db
10.000 GHz 14.000 GHz 1.000 MHz 12.36695 GHz -47.08 dem -22.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.40345 GHz -47.01 dBm -22.01 de
14.000 GHz 18.000 GHz 1.000 MHz 16.57693 GHz -44,72 dBm -19.72 dB 14.000 GHZ 18.000 GHz 1.000 MHz 16.61092 GHz -44.67 dBm -19.67 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.12713 GHz -44.05 dBm -19.05 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.11513 GHz -44.05 dBm -19.05 dB
[ I ] Ready [TTTTTT il i ] Ready CHENERRED P
/ /
Date: 11.JUL.2018 10:49:19 Date: 11.JUL. 2018 10:50:53
Spectrum "i"
Ref Level 0.00 dBm Offset 7.72 dB Mode &uto Sweep
SGL Count 100/100
heck
_£RURIOUS INE_ABS-|
LINE_ABS_
i PP Y. s i -
-60 df
-70 dBm
-80 dBm:
-90 df
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz -50.83 dBm -25.83 dB
1.000 GHz 2.550 GHz 1,000 MHz 2.49208 GHz -50.79 dBm -25.73 dB
2,640 GHz 3.000 GHz 1,000 MHz 2,898361 GHz -49.95 dbm -24.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -45,13 dem -20.13 dB
7.000 GHz 10.000 GHz 1.000 MHz 09.15939 GHz -48.14 dBm -23.14 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.38295 GHz -47.04 dBm -22.04 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.63042 GHz -44.65 dBm -19.65 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.13563 GHz -43.687 dBm -18.87 dB
[ il ] Ready [T

Date; 11.JUL. 2018 10:57:44
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Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0005
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0022
10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0022
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0025
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0022

10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0010
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0044
0 Normal Voltage 0.0049
10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0041
Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0001
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0014
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0003
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0016

10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Note: Antenna 1 is Bottom Antenna, Antenna 2 is Top Antenna.

LTE Band 2 / 20MHz / QPSK for Ant 1

_ Over S.G. TX Cable TX Antenna ..
Channel Frfl?nl:lin;: y ( EIBRr: ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
3741 -58.02 -13 -45.02 -59.74 5.08 6.80 H
5613 -50.49 -13 -37.49 -52.16 8.03 9.70 H
Middle 7485 -50.60 -13 -37.60 -52.98 9.43 11.81 H
3741 -55.95 -13 -42.95 -57.67 5.08 6.80 V
5613 -53.51 -13 -40.51 -55.18 8.03 9.70 \%
7485 -51.06 -13 -38.06 -53.44 9.43 11.81 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK for Ant 2
_ Over S.G. TX Cable TX Antenna ..
Channel Fr:sn:in;: y ( EIBRr: ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
3741 -57.91 -13 -44.91 -59.63 5.08 6.80 H
5613 -51.84 -13 -38.84 -53.51 8.03 9.70 H
Middle 7485 -50.62 -13 -37.62 -53.00 9.43 11.81 H
3741 -56.50 -13 -43.50 -58.22 5.08 6.80 V
5613 -55.41 -13 -42.41 -57.08 8.03 9.70 V
7485 -50.91 -13 -37.91 -53.29 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 / 20MHz / QPSK for Ant 1

A Over S.G. TX Cable TX Antenna .
Channel Frfl?nl:lin;: y ( EIBRr: ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
3447 -57.68 -13 -44.68 -61.65 4.87 8.84 H
5172 -42.72 -13 -29.72 -44.16 7.70 9.14 H
Middle 6894 -51.80 -13 -38.80 -53.49 8.98 10.66 H
3447 -56.10 -13 -43.10 -60.07 4.87 8.84 V
5172 -49.49 -13 -36.49 -50.93 7.70 9.14 V
6894 -51.60 -13 -38.60 -53.29 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK for Ant 2
—— Over S.G. TX Cable TX Antenna .
Channel Fr:sn:in;: y ( EIBRr: ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
3447 -55.22 -13 -42.22 -59.19 4.87 8.84 H
5172 -47.85 -13 -34.85 -49.29 7.70 9.14 H
Middle 6894 -51.78 -13 -38.78 -53.47 8.98 10.66 H
3447 -54.87 -13 -41.87 -58.84 4.87 8.84 V
5169 -49.93 -13 -36.93 -51.37 7.70 9.14 V
6894 -51.75 -13 -38.75 -53.44 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/ 10MHz / QPSK for Ant 1

_ Over S.G. TX Cable TX Antenna ..
Channel Frfl?nl:lin;: y ( :;:1 ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
1664 -58.98 -13 -45.98 -60.89 1.14 5.20 H
2496 -55.80 -13 -42.80 -58.43 1.12 5.90 H
Middle 3327 -52.24 -13 -39.24 -55.45 1.34 6.70 H
1664 -60.92 -13 -47.92 -62.83 1.14 5.20 V
2496 -55.25 -13 -42.25 -57.88 1.12 5.90 \%
3327 -50.34 -13 -37.34 -53.55 1.34 6.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK for Ant 2
_ Over S.G. TX Cable TX Antenna ..
Channel Fr:sn:in;: y ( :;:1 ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
1664 -57.89 -13 -44.89 -59.80 1.14 5.20 H
2496 -50.78 -13 -37.78 -53.41 1.12 5.90 H
Middle 3327 -48.04 -13 -35.04 -51.25 1.34 6.70 H
1664 -55.14 -13 -42.14 -57.05 1.14 5.20 \%
2496 -49.40 -13 -36.40 -52.03 1.12 5.90 \%
3327 -49.41 -13 -36.41 -52.62 1.34 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK for Ant 1

_ Over S.G. TX Cable TX Antenna o
Channel Fr(elc\qnl:ezn)cy ( EIBRr: ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
5052 -63.81 -25 -38.81 -71.17 1.76 9.12 H
7578 -61.66 -25 -36.66 -71.63 2.16 12.13 H
Middle 10107 -60.11 -25 -35.11 -69.99 2.22 12.10 H
5052 -61.97 -25 -36.97 -69.33 1.76 9.12 V
7578 -61.44 -25 -36.44 -71.41 2.16 12.13 \Y
10107 -59.85 -25 -34.85 -69.73 2.22 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK for Ant 2
_ Over S.G. TX Cable TX Antenna o
Channel Fr::n:in;:y ( EIBRr: ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
5052 -63.64 -25 -38.64 -71.00 1.76 9.12 H
7580 -55.91 -25 -30.91 -65.88 2.16 12.13 H
Middle 10107 -60.04 -25 -35.04 -69.92 2.22 12.10 H
5052 -62.43 -25 -37.43 -69.79 1.76 9.12 \Y
7576 -58.88 -25 -33.88 -68.85 2.16 12.13 \Y
10107 -59.79 -25 -34.79 -69.67 2.22 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 38 / 20MHz / QPSK for Ant 1

_ Over S.G. TX Cable TX Antenna o
Channel Fr(elc\qnl:ezn)cy ( EIBRr: ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
5172 -62.45 -25 -37.45 -69.43 2.40 9.38 H
7760 -62.01 -25 -37.01 -71.56 2.97 12.51 H
Middle 10341 -60.67 -25 -35.67 -69.28 3.49 12.10 H
5172 -59.67 -25 -34.67 -66.65 2.40 9.38 V
7758 -60.67 -25 -35.67 -70.22 2.97 12.51 \Y
10341 -60.59 -25 -35.59 -69.20 3.49 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 20MHz / QPSK for Ant 2
. Over S.G. TX Cable TX Antenna o
Channel Fr::n:in;:y ( EIBRr: ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
5172 -62.93 -25 -37.93 -69.91 2.40 9.38 H
7758 -61.94 -25 -36.94 -71.49 2.97 12.51 H
Middle 10341 -60.80 -25 -35.80 -69.41 3.49 12.10 H
5172 -62.15 -25 -37.15 -69.13 2.40 9.38 \Y
7758 -61.80 -25 -36.80 -71.35 2.97 12.51 \Y
10341 -60.55 -25 -35.55 -69.16 3.49 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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For CA
LTE Band 7 CA/ 20M+20M / QPSK for Ant 1
. Over S.G. TX Cable TX Antenna ..
Channel Fr(elc\}nt;lezn)cy ( EE:) ( I("Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
5032 -63.33 -25 -38.33 -70.69 1.76 9.12 H
7548 -61.70 -25 -36.70 -71.67 2.16 12.13 H
Middle 10062 -59.40 -25 -34.40 -69.28 2.22 12.10 H
5032 -61.67 -25 -36.67 -69.03 1.76 9.12 \
7548 -59.10 -25 -34.10 -69.07 2.16 12.13 \%
10062 -59.96 -25 -34.96 -69.84 2.22 12.10 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 CA/ 20M+20M / QPSK for Ant 2
— Over S.G. TX Cable TX Antenna ..
Channel Frfl?nl:_lin;:y ( 5?:) ( I('ilénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
5032 -61.63 -25 -36.63 -68.99 1.76 9.12 H
7548 -59.83 -25 -34.83 -69.80 2.16 12.13 H
Middle 10062 -59.15 -25 -34.15 -69.03 2.22 12.10 H
5032 -58.89 -25 -33.89 -66.25 1.76 9.12 \%
7548 -60.44 -25 -35.44 -70.41 2.16 12.13 \%
10062 -59.80 -25 -34.80 -69.68 2.22 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 38 CA/20M+20M / QPSK for Ant 1

. Over S.G. TX Cable TX Antenna ..
Channel Fr(elc\qnl:ezn)cy ( EIBRr: ) ( I("Iénnl:) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
5152 -61.53 -25 -36.53 -68.51 2.40 9.38 H
7728 -59.83 -25 -34.83 -69.38 2.97 12.51 H
Middle 10305 -61.14 -25 -36.14 -69.75 3.49 12.10 H
5152 -60.57 -25 -35.57 -67.55 2.40 9.38 \
7728 -60.74 -25 -35.74 -70.29 2.97 12.51 \%
10305 -61.05 -25 -36.05 -69.66 3.49 12.10 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 CA/ 20M+20M / QPSK for Ant 2
— Over S.G. TX Cable TX Antenna ..
Channel Fr::n:in;:y ( EIBRr: ) ( I('ilénnl:) Limit Power loss Gain POI?:IzVa;Ion
(dB) (dBm) (dB) (dBi)
5152 -61.45 -25 -36.45 -68.43 2.40 9.38 H
7728 -61.92 -25 -36.92 -71.47 2.97 12.51 H
Middle 10305 -60.80 -25 -35.80 -69.41 3.49 12.10 H
5152 -61.11 -25 -36.11 -68.09 2.40 9.38 \%
7728 -62.05 -25 -37.05 -71.60 2.97 12.51 \%
10305 -60.43 -25 -35.43 -69.04 3.49 12.10 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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